PO YV V.V V.V VUV

uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu,

IR 303050575950505 0505 5 I X IO
O EIRD DD DO
) )RS oS00 000088 -0
B8L (NS 61 . S8 ee8B0eL ) 0!
ORI ROPD OIS W
BB~ IBA\Y 8 30888888888 L 8!
YO EIOOND YOO (D
) OOHRH O P OO0 BN Y
O D ORI ORI
OISO IXD OO R
SEE) 38 ¢ )\ SSS00000E00 § 8
BRIY B8, -8 \eeeeRsereRt ) ol

N, 0000018000000 00D P!

PP L ee00000s!
SP0000 0000000000000
$0850000000E000EO00
PSSP 0000000000
YOOOOODEEEE 0

Y I
SepsoLOBOBEEE0E0E 00
YD I I,

PR O0E Lo oot Ioottle:
Peseeee eee eeeel PR RY
S e S
000000 R YRR g B 00000
OSSO0 0 08: 1 5. 005000000
SO g S 5 S DO
0000600 ORI OO
S I R R A OO
OO0 boe Loitotoooo00n
00000 0L 0000000000000

uuuuuuuuuuuuuuuuuuuuuuuuWuuuuuuuuuuuwwuuuuuuuuuuuuuH
)PS0 0000000000000000000
uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu,
8800008000000 00000000000!

N Y Y Y OY Y OY Y Y O Y Y Y Y WY Y Y Y Y Y Y Y UryY - IryTYa



TRTFERES o0 e

REQUIRED

Transmitter

Radio Control Equipment Set

Throttle Servo

4 AA Size Batteries
For Receiver

LA

e FEEEFEE / -‘A"
/ o

8 AA Size Batteries
For Transmitter

Receiver

On / Off Switch

Hyper / Mac Engine Series

Required For Engine Starting

Plug Hearter
Plug

GLOW FUEL
Nitro 15~30%

® @)

DANGER

Fuel Bottle Glow Fuel

Transmitter

Radio Control Equipment Set

8 AA Size Batteries
For Transmitter

Receiver

Tools Recommended

Hex Wrench Long Nose Pliers
1.5 mm -_I|E||
2 mm -_I|E||

2.5 mm (] ] |E||

Side Cutter

3mm (] | |E||

4mm [] |

1.5 mm J Curved Scissor
2 mm E

2.5 mm
3 mm
4 mm I

Screwdriver
Modeling Knife

VAlsaonmsmmisii

Tweezers
Wrench %
D [(] D Reamer
Glow Plug Wrench B E: %:ﬂg:@
Grease
= | Grease
Instant Cement =
ﬁl ‘ Cement ;
— Accelerator =
Silicone Oil

Rubber Cement

N (=t

)

Thread Lock

@k E iz

Thread
Lock

A N\ N\ \ |
710 ANODITIS

—

[

01

02




Shock Assembly

Front/Rear Differential Assembly

\

[

il

38404
4x4mm x1
Set Screw

33315
M3x15 x4
B/H Screw

36001
2.5x13.8mm x2
Pin

36101
5.8x1.9mm x2
O-Ring

84076
8x16x5mm x2
Ball Bearing

85066

4x26.8mm x2

Shaft

87005-1
6.2x13.9x0.3mm x4
Washer

Center Differential Assembly

85102

87006

36001

Front/Rear Gea

87021

I\\\“\\\\“\N 5x4mm x1

Set Screw

32415
4x15mm x2
Cap Screw

84076
8x16x5mm x2
Ball Bearing

36001

r Box Assembly

32415

87023

90030(90031) 38404
& M2.6 Nut x2 i Ax4mm x1
v = 02 S
S ’
—_—
90030(90031) e R - ”’\ %13%(1155 8
3.1x7x0.25mm x4 90052 ’ 1 F/H Screw
Washer —h 1 { g'o 1
900B0(Front) \ “( Ee /l
900B1(Rear)~ o,
90047 g S woos N0 Bubbles 36001
L 1 2.5x13.8mm x2
90036 = 90048 Pin
O-ring Shield x8 @\
90049 @
Pulld Move the shaft 36101
tl:je piiﬁgn. up and down 5.8x1.9mm x2
90036 slowly to remove O-Ring
4x8mm x8 bubbles.
O-Ring A
\ ©
90030(Front)
90031(Rear) 84076
90036 J AN
@ 4.05x7.98x1.2mm x4 (2] @ gglsé(g;nrmgxz .
Washer 2 £ 36101 N
\90043(Front) : > \ P A 5 P
90044(Rear) l) 85110 /(3 ﬂ
90045(Front) N N
@ 30004 90046(Rear) [] N 85066 = v
6.8mm x4 4x26.8mm x2 3 \ .
o N Shaft 84076 ‘?‘ &) s
90036 \ ) 87005-1 -t
85028 87003 \¢ .
o £995 b0 amm Ny
.2x13.9x0.3mm x
/90049 Washer @ \ @
\ 90053 Q ‘
. 38404
Check if
H piston moves \
@ smoothly /

03

04




Front Lower Arm Holder Assembly GP/EP

Front Suspension Arm Assembly 1

— 33310 33310 39008
l\|hmwm Il 3x10mm x2 30008
B/H Screw / .
/ / l 30002
AN 7.8mm x2
32415 . / 2415
4x15mm x2 - Ball Long
Cap Screw

35412
90003 ““\““ “““‘ 4x12mm x2
- v B/H Screw

32440
4x40mm x2
Cap Screw

90005
4x18mm x4
B/H Screw

32325

32440 / )
N ; : Il 3x25mm x2
/ ! Cap Screw
\
}, 90002 87330

IV "V ((AMAMO0 5x31mm x2
N i 0 W Turnbuckle
33310 32440
Front Shock Tower Assembly GP/EP
33312 I ‘\“‘w\t““\t\‘ ‘u“w“‘t\:““‘ ‘t“‘ “‘
s 312mm x2 a pr e
B/H Screw . /\
: 7044S H

8

33414
4x14mm x2
B/H Screw

e 89014

Sx16mm x2 4x66mm x2
Cap Screw Shaft
33414 88013
4x14mm x2 4x47mm x2
B/H Screw Shaft

870448
@ 3x10mm x2

Alum.Washer

89107
6.8mm x2
Shock Ball Stud

Steering Knuckle Assembly

mm“\m“\“l gé?nsw(r; ex\i

Front Stabilizer Assembly

90033
i 3x3mm x2 32306
Set Screw \

90038
3x8mm x4 32306
Set Screw 3x6mm x2
Cap Screw
31318
F/H Screw 3x20mm x2
Cap Screw
A 39008 5
\] @] M3 Nut x2 @ 90033
6.8 2
85034 85034 i/ BaI:nm "
85034 \
] 3x16.8mm x2 \
6.8mm x2

Pivot Ball
84076 85%
87044S
3x10mm x2
Alum.Washer

05 06

30003
6.8mm x2
Steering Ball
90038
Hinge Pin x4




GP/EP

Servo Saver Assembly 1 GP/EP Rear Shock Tower Assembly 2

38303 /84078 .
gﬁgg:exvs o 3x12mm x2
B/H Screw
90014

S——— 23308 ]
i) il xomm X o001
90025
B/H Screw N e s ) ) »
: ‘ il 4x14mm x2
S 31320 . v B/H Screw
| Soomme | P08 80037, o
F/H Screw ! \
84078 1
\ ‘

m 90025 A
5.8mm x1 . ; &
Ball Flanged & 89039

= s1920 L] 89039
84078 AN W& 2
@ 6x10x3mm x4 84078
Ball Bearing
90014< = s
90050 ‘ 90014
Ball Flanged x2 /-

90050 90087 %
84078 (J@:ﬂﬂl‘l )
S 90014 .

Collet x2 14.7mm

90014

Servo Saver Assembly 2 GP/EP

33310
I 3%10mm x1
B/H Screw

33312

3x12mm x3

B/H Screw
32415
4x15mm x2
Cap Screw

35412

4x12mm x2

B/H Screw

90022
QI Adjustable Insert|

x2

Rear Hub Assembly GP/EP
o e B ' m\\\\\\m\\\m 16

85034 -
87044S
@ 3x10mm x2

90010
] 2.5x16.8mm x2 “»_,KR‘
Alum.Washer

Pin \ /

89107 87037
84076
32316 g / @ 8x16x5mm x4
|I’|M\l\‘m\\VM&\‘NNN\\\OWN&\N&\NM\“Wﬂ‘w‘ﬂb‘d&‘N\‘ 3x16mm x2 \ % Ball Bearing
Cap Screw
33312
3x12mm x2
B/H Screw

%)76
85034
Z 85034

07 08



Rear Suspension Arm Assembly 1 Rear Chassis Stiffener Mount Assembly
. iifltgfnmXZ m

31315
3x15mm x1
F/H Screw

39008
M3 Nut x2

30002
7.8mm x2
Ball Long

35412
4x12mm x1
B/H Screw

89027
3.1x6.5x2mm x4
Washer

30005
Ball Flanged x2

32325
I 3x25mm x2
Cap Screw

3x50mm x2
90028 Cap Screw

Wing Assembly

90022
E Adjustable Insert giﬂﬁwm X2
x2 Cap Screw
32316
33315
3x16mm x2 3x15mm x6
Cap Screw B/H Screw

87044S
3x10mm x2
Alum.Washer

33310
3x10mm x1
B/H Screw

T

32440
4x40mm x2
Cap Screw

i
90019N \%

Assembly
87044S

3x10mm x2
Alum.Washer

32306
3x6mm x2
Cap Screw

Wing Assembly

A 35422
n 4x22mm x2
B/H Screw

32320
Ll 3x20mm x2
Cap Screw

SR 7mm

09 10



Front Clip Assembly

31418T
4x18mm x4
F/H Tap Screw

31408
4x8mm x2
F/H Screw

Rear Chassis Stiffener Assembly
0 50w

87070
3x50mm x1
Cap Screw

Center Differential Mount Assembly 1 Rear Clip Assembly

38303

oie 31418T
. iy Dmsgsa Hisem e
F/H Tap Screw
34316 31310
3x16 5mim x4 [ 3x10mm x2
Hex Screw F/H Screw

31418T

38303
(i 3x3mm x1 E 31408
- Set Screw i? 4x8mm x4
F/H Screw
33310
3x10mm x5
B/H Screw

33310

TR

i

1 12



Front Chassis Stiffener Assembly (e] Radio Tray Assembly 2

31310

33310
3x10mm x2 3x10mm x8
F/H Screw B/H Screw
32322
3x22mm x2
Cap Screw

O 2%

31310
3x10mm x12
F/H Screw

33

2x8mm x2

B/H Screw ;208

31310 ?i 31310

O .

3x10mm x1 o 31317
F/H Screw - |- —
At b -
P /
31317
3x17mm x1 87092 L ,,| 87092
F/H Screw il - 87092
il | ‘ D
J, e, Q/
b,
- 87092
o .

87092

Servo Horn Assembly 2
33308T
MNM\ 3x8mm x1 m
B/H Tap Screw

33310
3x10mm x1
B/H Screw

33305
3x5mm x3
B/H Screw

33310
3x10mm x1
B/H Screw

35210
2x10mm x2
B/H Screw

90027

L 1 3x18.8mm x1

Shaft

90027
] 3x27.8mm x1
Shaft

L!-’ 33305




Radio Tray Unit Assembly

31310
3x10mm x5
F/H Screw

i

Fuel Tank Assembly
il

" 33308
I Il 3x8mm x1
B/H Screw

33310
3x10mm x2
B/H Screw

31310
3x10mm x2
F/H Screw

89070
4x8mm x2
O-Ring

39408
4x8mm x4 3 7
Engine Screw

32314
3x14mm x4
Cap Screw

32310
3x10mm x1
Cap Screw

87079-1
M3 Nut x4

© O

84187W & saew

5x8x0.25mm x3 32310
Washer

84077
5x10x4mm x2
Ball Bearing

0 ©©°

N
h &
84187W 84077
3x6x0.5mm x1 e
Washer &

(]

Engine Mount/Clutch Assembly (e]

15

Manifold/Muffler Assembly

38

Muffler Assembly

84067

Engine Unit Assembly

38404

4x4mm x2

Set Screw
31410
4x10mm x5
F/H Screw

87229

87378B

84067

16




Throttle Link Assembly

GP

87091
(i 3x3mm x2
Set Screw

z 87091
Collet x2

: oroom %)
LML L

87091

Steering/Brake Link Assembly

) 87092
W\W 3x3mm x4
Set Screw
87092
Pivot Ball x2

I 33308
s et 1
B/H Screw
90025
5.8mm x1
Ball Flanged

@ 87092 x2
Collet

32308
H:MNMW 3x8mm x1
Cap Screw

17

Air Filter Assembly 1

31312
3x12mm x1
F/H Screw

Air Filter Assembly 2

33315
3x15mm x1
B/H Screw

O

88064-1

&

86040

18



Front/Rear Shock Assembly

e 32320
NI 3x20mm x4
Cap Screw

Tire Assembly

N

85034-1
Wheel Hex Nut x4

N

90055

85034-1

19

20



Rear Chassis Stiffener Assembly

o g

39008
M3 Nut x1

o g

TR

T

A

| s

32350
3x50mm x1
Cap Screw

Rear Clip Asse

39008
M3 Nut x1

31312
3x12mm x2
F/H Screw

31414
4x14mm x4
F/H Screw

33312
3x12mm x1
B/H Screw

21

Front Clip Assembly

26 -
&

©hil
e

| I
I

M

U

U

Ji

39008
M3 Nut x1

31410
4x10mm x2
F/H Screw

31414
4x14mm x4
F/H Screw

33312
3x12mm x1
B/H Screw

38404
4x4mm x1
Set Screw

33310
3x10mm x4
B/H Screw

32312
3x12mm x4
Cap Screw

87044S
3x10mm x2
Alum.Washer

87050

22




e

|

ofil

AR

Center Drivetrain Assembly

31410
4x10mm x5
F/H Screw

Side Guard Assembly

31310
3x10mm x12
F/H Screw

39008
M3 Nut x4

32308
3x8mm x1
Cap Screw

33310
3x10mm x9
B/H Screw

31312
3x12mm x4
F/H Screw

<
e 7
e
/ 87/604 &.‘

::/ 333\2 E;L

23

| o

Battery Tray Assembly

\

Body/ESC/Tire Assembly

i

I

Il

\‘

N

Q

N

_7

31312

3x12mm x4
F/H Screw

32320
3x20mm x4
Cap Screw

85034-1
Wheel Hex Nut x4

0

90055

90062 B/BU

FR-25 89170 B/W
/ /

24



1/8th SCALE RACING BUGGY

1/8th SCALE RACING BUGGY

PARTS LIST

PARTS LIST

87378

89107

90008

30005

= = ey |
g% | = |1 | ot 1=
1pC 1pC 1PC 4PCS 4PCS e @ 7.8mm x4PCS
85034 87078 87562 WiB 88048 90009 84076 34316
)
]  — 2pCS 1pC

2.5x16.8mm
2PCS 2PCS

2PCS

8x16mmx8 x4PCS

3x16.5mm x4PCS

85034-1

89170 wWiB

84077

36001 36101

]

2PCS 2PCS

CETER(F)

1PC

(@
CETER(R)

5x10mmzx4 x4PCS

©

—/
PIN -Ri
2.5x13.8mm 5g<$g1rgm
4PCS 10PCS

85066

87079-1

84078

36102

2pcs @ 2pcs
4pcs

6.1x13.9x0.15 4.1x8x0.1
Washer Washer

O-Ring :

87003 870445 87091 88093 90032 90042 BIB 9005 84112 36801
|:D == 1pC 7 PRINTED BODY < Sronek Shack
1PC ® : | | t R 1pC
Sxl0mm lol i e 1pC 1pC o 15x4.5mm

87048 87092 90013 90033 90044 85034-1 @ 84133 39008

][] @ 2pCs © F prin ggﬁﬁg =\

N S e 3x3ml? x4pcs e ( ) &‘ =
89085 87229 90014 90034 84052 84187TW

©

6.2x18.9x0.3mm
6PCS

I []e2rcs [of 2pcs

Wee foro

3x3mm X2
W Set screw

1pPC
A
g 2P

cs
oo o

2PCS  6.8mm x2

m 3x3mm x2
Set screw

90045 90046

2PCS D 2PCS

3x6x0.5mm
6PCS
5x8x0.25mm
6PCS

4x8mm x5PCS

87006

88013

90025

90035

9004790048

30002

22115

4PCS

4x47mm

2PCsS

2PCS

Q

2PCS

3.5x101.5mm

2PCS

[

7.8mm x4PCS

12x18x4mm

85028

87054

88014

90036

30003

224044

e —0

90026

S
e [ ©)©® © O
2s zs geomn arcs o s oS = \’
87021 87070 90017 90037 84057 30004 11235
r® —
IS - 0

1PC

25

26




OPTION PARTS

OP-0001

OP-0046

OP-0070

N\
H ‘.’
N

Rear

Spring §

OP-0002 OP-00
i ) CNC Alum i i = [
i ed 2 )
OP-0004 OP-0062 87005
B
OP-0014 | OP-0063 87077C
o 0CO0 ©
/ 2PCS
OP-006 87329
oncaum N ) er || &0 2
A o /\
OP-0007 OP-0016 OP-0065 87329-2
41T < \‘ . F
j ,,,,,, =) /\
OP-0066 87329-3
S /\
OP-0067 87356

2PCS

2PCS

(—
4PCS

mmspcs 2pcs  CNCAlum

@ P gl
o t=7

2PCs

2PCS

OP-0010 A OP-0019 OP-0068 88036

' o

OP-0045 OP-0069 89170B
S O} (@) = =
% CAIumD
% & O S

2PCS  2PCS




1/8th SCALE RACING BUGGY

PARTS LIST

1/8th SCALE RACING BUGGY

PARTS LIST

88048 FIBER BRAKE DISK 90030 FRONT SHOCK SHAFT
85101 CROWN GEAR 43T 89170 W/B REVO WHEEL - WHITE/BLACK 90031 REAR SHOCK SHAFT 31310 M3 X 10 FLAT HEAD SCREW 89635 CNC ALUM FUTABA SERVO HORN
86002 DIFFERENTIAL PINION GEAR 11T 22115 BEARING 12x18x4MM 90032 FRONT UPPER ARM SET 31312 M3 X 12 FLAT HEAD SCREW OP-0001 WHEEL HEX
86040 AIR FILTER BASE AND CAP 84052 CLUTCH SHOE 90033 FRONT STABILIZER SET 31315 M3 X 15 FLAT HEAD SCREW OP-0002 CNC ALUM STEERING KNUCKLE SET
85066 BEVEL GEAR SET 84053 CLUTCH SPRING 90034 REAR STABILIER SET 31317 M3 X 17 FLAT HEAD SCREW OP-0004 LIGHT WEIGHT DIFFERENTIAL OUTDRIVE CUP
87003 DIFFERENTIAL OUTDRIVE CUP 84054 CLUTCH BELL 15T 90035 CVD SHAFT 31318 M3 X 18 FLAT HEAD SCREW OP-0005 LIGHT WEIGHT FLYWHEEL
85110 DIFFERENTIAL CASE 84057 FLYWHEEL 90036 SHOCK ABSORBER REPAIR SET 31320 M3 X 20 FLAT HEAD SCREW OP-0006 CNC ALUM CENTER DIFFERENTIAL MOUNT
87005-1 SPACER 6.2x13.9x0.3MM 84067 MANIFOLD SET 90037 TURNBUCKLE 4x40MM 31410 M4 X 10 FLAT HEAD SCREW OP-0007 CENTER SPUR GEAR 47T
87006 CENTER DIFFERENTIAL OUTDRIVE CUP 84076 BEARING 8x16x5MM 90038 HINGE PIN 31414 M4 X 14 FLAT HEAD SCREW OP-0008 CENTER UNIVERSAL DRIVE SHAFT SET
85028 SHOCK BOOTS 84077 BEARING 5x10x4MM 90039 FRONT SHOCK TOWER 32306 M3 X 6 CAP HEAD SCREW OP-0009 REAR UNIVERSAL DRIVE SHAFT
87021 OUTDRIVE CUP 84078 BEARING 6x10x3MM 90040 REAR SHOCK TOWER 32308 M3 X 8 CAP HEAD SCREW OP-0010 LIGHTWEIGHT CNC ALUM CHASSIS 4MM
87023 GEAR BOX 84112 FUEL FILTER 90041 SS NITRO CHASSIS 32310 M3 X 10 CAP HEAD SCREW OP-0011 LIGHTWEIGHT CNC ALUM FRONT SHOCK TOWER
85034 WHEEL HUB SET 84133 SWITCH COVER - BLUE 90042 B/BU SS NITRO PRINTED BODY BLACK/BLUE 32314 M3 X 14 CAP HEAD SCREW OP-0012 LIGHTWEIGHT CNC ALUM REAR SHOCK TOWER
85034-1  PIN 2.5x16.8MM 84187W  CLUTCH BELL WASHER 90043 FRONT SHOCK SPRING 32316 M3 X 16 CAP HEAD SCREW OP-0013 HYPER SS NITRO CLEAR BODY
87037 AXLE CUP 90001N  FRONT LOWER ARM SET 90044 REAR SHOCK SPRING 32320 M3 X 20 CAP HEAD SCREW OP-0014 LIGHT WEIGHT CENTER DIFFERENTIAL OUTDRIVE CUP
87044S ALUM COLLAR 90002 FRONT LOWER ALUM ARM HOLDER - A PLATE | 90045 FRONT SHOCK BODY 32322 M3 X 22 CAP HEAD SCREW OP-0015 CNC CLUTCH BELL 16T (5X12 BEARING)
87048 CENTER DIFFERENTIAL MOUNT 90003 FRONT/REAR LOWER NYLON ARM HOLDER - C PLATE | 90046 REAR SHOCK BODY 32325 M3 X 25 CAP HEAD SCREW OP-0016 CNC CLUTCH BELL 17T (5X12 BEARING)
89085 BRAKE PAD 90004 /R C-HUB SET 90047 SHOCK PISTON 32350 M3 X 50 CAP HEAD SCREW OP-0017 CNC CLUTCH BELL 18T (5X12 BEARING)
87050 CENTER DIFFERENTIAL MOUNT POST 90005 C-HUB BUSHING 90048 SHOCK BLADDER 32415 M4 X 15 CAP HEAD SCREW OP-0018 CNC CLUTCH BELL 19T(5X12 BEARING)
87054 BRAKE CAM SET 90006 STEERING KNUCKLE SET 90049 SHOCK NYLON SET 32440 M4 X 40 CAP HEAD SCREW OP-0019 ACKERMAN ROD SET
87060 SERVO SAVER BEARING 6x10x4MM 90007N  REAR LOWER ARM SET 90050 BALL FLANGED 6.8MM 33305 M3 X 5 BUTTON HEAD SCREW OP-0045 FRONT SHOCK SPRING -ORANGE
87070 REAR CHASSIS STIFFENER SCREW SET 90008 REAR LOWER ALUM ARM HOLDER - A PLATE 90051 TURNBUCKLE 5x38MM 33308 M3 X 8 BUTTON HEAD SCREW OP-0046 REAR SHOCK SPRING-ORANGE
87077 ENGINE MOUNT PLATE 90009 REAR SUSPENSION ARM BALL END 7.8MM 90052 SHOCK CAP TOP 33308T M3 X 8 BUTTON HEAD TAP SCREW OP-0051 CNC ALUM CENTER DIFF. TOP PLATE
87078 FUEL TUBE 90010 AXLE 90053 SHOCK CAP BOTTOM 33310 M3 X 10 BUTTON HEAD SCREW OP-0062 FRONT CNC ALUM CHASSIS STIFFENER SET
87079 ENGINE MOUNT 90011 WING MOUNT SET 90054 FRONT/REAR SHOCK ABSORBER SET 33312 M3 X 12 BUTTON HEAD SCREW OP-0063 REAR CNC ALUM CHASSIS STIFFENER SET
87079-1  ENGINE MOUNT SPACER & SCREW SET 90012 CENTER DIFFERENTIAL TOP PLATE/AIR FILTER HOLDER f 90055 FRONT SHOCK ABSORBER SET 33315 M3 X 15 BUTTON HEAD SCREW OP-0064 CNC ALUM REAR LOWER ARM HOLDER 2°-3°4°
87091 THROTTLE LINKAGE SET 90013 FRONT ALUM TOP PLATE 90056 REAR SHOCK ABSORBER SET 33414 M4 X 14 BUTTON HEAD SCREW OP-0065 CNC ALUM REAR LOWER ARM HOLDER 2.5°-3.5°-4.5°
87092 BRAKE LINKAGE SET 90014 SERVO SAVER SET 30002 BALL LONG 7.8MM 34316 M3 X 16 HEX SCREW OP-0066 CNC ALUM REAR LOWER ARM HOLDER
87229 MUFFLER 88013 PIN 4x47MM 30003 STEERING BALL 6.8MM 35208 M2 X 8 PAN HEAD SCREW OP-0067 CNC ALUM CENTER DIFF. MOUNT SET
87330 TURNBUCKLE M5x31 89014 PIN 4x66MM 30004 BALL 6.8MM 35210 M2 X 10 PAN HEAD SCREW OP-0068 GEAR HOLDER FOR CENTER SOLID AXLE
85102 CENTER SPUR GEAR 48T 90017 REAR LOWER ALUM ARM HOLDER - B PLATE 30005 BALL FLANGED 7.8MM 35412 M4 X 12 BUTTON HEAD SCREW OP-0069 CENTER SOLID AXLE SET FOR HYPER 7/SS
87356-1 FRONT ANTI-ROLL BAR 2.5MM 90018 FRONT/REAR CHASSIS STIFFENER SET 34316 BRAKE SCREW M3x16.5MM 35418 M4 X 18 BUTTON HEAD SCREW OP-0070 BEARING 5x12MM
87378 MUFFLER SILICON TUBE 90019N FRONT/REAR BUMPER SET 36001 PIN 2.5x13.8MM 35422 M4 X 22 BUTTON HEAD SCREW 89147 CNC ALUM REAR WHEEL HUB
87562 W/B REAR WING - WHITE/BLACK 90020 FRONT/REAR CENTER DRIVE SHAFT SET 36101 O-RING 5.8x1.9MM 38303 M3 X 3 SET SCREW 87005 CENTER SPUR GEAR 46T
87604 SERVO HORN 90021 FRONT TOP PLATE HOLDER 36102 O-RING 22x0.9MM 38308 M3 X 8 SET SCREW 87077C CNC ALUM LIGHTWEIGHT ENGINE MOUNT PLATE
88064-1 INTAKE TUBE 90022 ADJUSTABLE INSERT SET 36801 ALUM COLLAR 38404 M4 X 4 SET SCREW 87329 EFRONT ANTI-ROLL BAR 2.4MM
88093 AIR FILTER FOAM 90023 SIDE GUARD/MUD DEFLECTOR 39008 NYLON NUT M3 38504 M5 X 4 SET SCREW 87329-2 FRONT ANTI-ROLL BAR 2.6MM
89027 REAR HUB SET 89069 FUEL TANK 125cc 39408 ENGINE MOUNT SCREW 38505 M5 X 5 SET SCREW 87329-3 REAR ANTI-ROLL BAR 3.0MM
89037 SERVO SAVER ARM SET 90025 BALL END/BALL FLANGED 5.8MM 224044 FLYWHEEL NUT 39008 M3 NYLON NUT 87356 FRONT ANTI-ROLL BAR 2.3MM
89039 NYLON STEERING BALL END 6.8MM 90026 MUFFLER MOUNT SET 11235 TURNBUCKLE 3x36.5MM 88036 CNC ALUM MOUNT POST
89070 FUEL TANK POST & MOUNT 90027 RADIO TRAY SET
89084 ANTENNA PIPE AND POST 90028 SCREW M3x50MM
89107 SHOCK BALL STUD 6.8MM 90029 "L" PATTERN TIRE-NBR (NO FOAM INSERT)

29

30



90030

90036

NO.90055
FRONT SHOCK SET

87562 W
87562 B

2 ‘§¥>, 84133

90013
)

S 90005 ;

1235

AN
90056

NO.90056
REAR SHOCK SET

84067

& @@84077

84187W 81220

90026 ©

N

90049—; T

90044 — '

e /88012
é%// 84076

85034

85028 .

\ @ 90049 i

90038 \ N 36101 90029 C ey % :

85110’ 90049—‘;: E

N L ) e 1

| 36001 i 90049— e

7 85034-1 . o g 85/034'1 N\ :

@ N 89170W 90029 ) 85001
- 891708

90029 N



1/8th SCALE RACING BUGGY

PARTS LIST OPTION PARTS
85034 87562 WIB 89312 90010 90022 90035 90052 85034-1 OP-0002 OP-0021 OP-0052

w — i CNC Alum 1PC '4 '} ®© O
5x5mm x2PCS e w— 3.5x101.5mm gol2 S SSULIN zgs U
Sess Bl o———= () O |fe—"g N\ \ i

N/ ARE
2PCS 2PCS —

o
(— 0 O ®
 —
1pC 6PCS 4PCS 4PCS 4PCS G
2.5x16.8mm 2PCS 2PCS 1PC CNC Al
2PCS 4PCS s 4PCS  2PCS um

84076 84078 0P-0004 OP-0022 |OP-00640P-0065

L Eem e s

CNC Alum CNC Alum
2,34DEG |253.545DEG

85034-1 87604 90001IN

90023 90036
AN

n @
L %\ @ @ @ Shock (g
5PCS 5PCS 10pCS =

N 2PCS :
90025 90037 90038 9005

8x16mmx5 x4PCS mimx: CNC Alum

89326 30002  OP-0006 OP-0028 | OP-0066

85066 87037

2pcs @ 2pcs \ Méxd0 M3x8 @] CNC Alum L W m N
T~ x20mm o550 - o 3t
@ 4pcs © |““||=‘ 2pes Q [ S l Y\ i ~
e M
611396015 4, {xBx0.1 2pCS 2PCS 4pCs 7.8mm x4PCS Lightweight

2pcs 4pcs 4PCS 2PCS CNC Alum 4MM

87003 870445

90028 90039 90040 90057 30003 30004 OP-0007 OP-0031N

ELECTRIC

pDAAA
(p0A0A,

CLEAR BODY
3x50mm =
|:D | — ] Q @] g 41T g 8
) 4 A s
3x10mm 6.8mm x4PCS "";“““‘ ;%7 =9 Y ]
2PCS 6PCS .8mm x:
10PCS *é‘ﬂl. CNC Alum

B §
90044 90058 30005 OP-0009 | OP-00

Rear

Spring A 1]
—— 1PC 1PC
/-j,:; ~ 2 2PCS - m =0
—_ 7.8mm x4PCS 8
opes T e 1PC

2PCS  2PCS  1pC

90046 | 90059 36001 36101 OP-0011 | OP-00380P-003987005 OP-0071

ar 46T
Q ADOAY
2PCS

36| OP-0037, OP-0069

T g
L ‘@ ) 3PCS
0 -

4PCS

© —

6.2x13.9x0.3mm
6PCS 2PCS

vv"’ o """ ®
g [e] ] g IEEATLBY] WL .“‘ 5 .‘.
2558 O-Ring © 6 O] (O]
Xx1s.8mm 5.8x1.9mm
4PCS 0PCS CNC Alum e L e

36102 OP-0012 | 0OP-0045 OP-0046 87329

Front Rear F
/ Spring Spring -
( OJOEO ) /:\
fols} 9 9 00
O_Rlng OO0 ) ©0
22x0.9mm
2PCS

© e
5PCS CNC Alum

90032 90049 006‘1 3680139008 OP-0014 OP-0001 87329-281329-3

87006 87070

[ —
[:@ 3x50mm screw
L] =

2PCS

85028

@ =) bt g © © PN

vills S e n | & O |

I ] [ ! . = N /:\ A
28 28 2res % wpes @ @ _.CENTER(R) © 16 x4.5mm x4PCS | M3 x 10PCS 25CS 2PCS 2PCS 2PCS somm 1PG somm 1PC

87021 85102

90033 90050 90062 BIBU 22115 OP-0019 OP-0049 87356 88036

F 1PC 95
2.5mm . mm . o O © .
g g @ @ ﬂ 84.5mm ﬂ CNC Alum U /:'\
2PCS H—D @
74mm ~
O [}
o @] m 3x3mm x2 2PCS o @ O 9 2.3mm
2PCS  6.8mm x2 Set screw 12x18x4mm 2PCS 3PCS

87356-1

2.5mm

A

90034 90051 90063 11235 OP-0020 OP-0050 8914789635
> IS

S
ELECTRIC CHASSIS 3x36.5mm
2PCS

N\ CNC Alum

CNC Alum

ad
CNC ALUM

©m 9

o Im 3x3mm x2
2PCS  6.8mm x2 Set screw

33



Electr ic

1/8th SCALE RACING BUGGY

PARTS LIST

Electric

90014 SERVO SAVER SET BEARING 12x18x4MM
85101 CROWN GEAR 43T 88013 PIN 4x47MM 84076 BEARING 8x16x5MM 31310 M3 X 10 FLAT HEAD SCREW 89635 CNC ALUM FUTABA SERVO HORN
86002 DIFFERENTIAL PINION GEAR 11T 89014 PIN 4x66MM 84078 BEARING 6x10x3MM 31312 M3 X 12 FLAT HEAD SCREW OP-0001 WHEEL HEX
85066 BEVEL GEAR SET 90017 REAR LOWER ALUM ARM HOLDER - B PLATE | 89326 1/8 BRUSHLESS MOTOR GEAR - 16T - 5MM 31315 M3 X 15 FLAT HEAD SCREW OP-0002 CNC ALUM STEERING KNUCKLE SET
87003 DIFFERENTIAL OUTDRIVE CUP 90019N FRONT/REAR BUMPER SET 30002 BALL LONG 7.8MM 31318 M3 X 18 FLAT HEAD SCREW OP-0004 LIGHT WEIGHT DIFFERENTIAL OUTDRIVE CUP
85110 DIFFERENTIAL CASE 90021 FRONT TOP PLATE HOLDER 30003 STEERING BALL 6.8MM 31320 M3 X 20 FLAT HEAD SCREW OP-0006 CNC ALUM CENTER DIFFERENTIAL MOUNT
87005-1 SPACER 6.2x13.9x0.3MM 90022 ADJUSTABLE INSERT SET 30004 BALL 6.8MM 31410 M4 X 10 FLAT HEAD SCREW OP-0007 CENTER SPUR GEAR 47T
87006 CENTER DIFFERENTIAL OUTDRIVE CUP 90023 SIDE GUARD/MUD DEFLECTOR 30005 BALL FLANGED 7.8MM 31414 M4 X 14 FLAT HEAD SCREW OP-0009 REAR UNIVERSAL DRIVE SHAFT
85028 SHOCK BOOTS 90025 BALL END/BALL FLANGED 5.8MM 36001 PIN 2.5x13.8MM 32306 M3 X 6 CAP HEAD SCREW OP-0011 LIGHTWEIGHT CNC ALUM FRONT SHOCK TOWER
87021 OUTDRIVE CUP 90028 SCREW M3x50MM 36101 O-RING 5.8x1.9MM 32308 M3 X 8 CAP HEAD SCREW OP-0012 LIGHTWEIGHT CNC ALUM REAR SHOCK TOWER
87023 GEAR BOX 90029 "L"PATTERN TIRE-NBR 36102 O-RING 22x0.9MM 32312 M3 X 12 CAP HEAD SCREW OP-0014 LIGHT WEIGHT CENTER DIFFERENTIAL OUTDRIVE CUP
85034 WHEEL HUB SET 90030 FRONT SHOCK SHAFT 36801 ALUM COLLAR 32314 M3 X 14 CAP HEAD SCREW OP-0019 ACKERMAN ROD SET
85034-1 PIN 2.5x16.8MM 90031 REAR SHOCK SHAFT 39008 M3 NYLON NUT 32316 M3 X 16 CAP HEAD SCREW OP-0020 DUAL BATTERY LAYOUT SET
87037 AXLE CUP 90032 FRONT UPPER ARM SET 11235 TURNBUCKLE 3x36.5MM 32320 M3 X 20 CAP HEAD SCREW OP-0021 CENTER UNIVERSAL DRIVE SHAFT SET
87044S ALUM COLLAR 90033 FRONT STABILIZER SET 32325 M3 X 25 CAP HEAD SCREW OP-0022 CNC ALUM CHASSIS FOR OP-0020
87048 CENTER DIFFERENTIAL MOUNT 90034 REAR STABILIZER SET 32350 M3 X 50 CAP HEAD SCREW OP-0028 CNC ALUM LIGHTWEIGHT CHASSIS-4MM
87050 CENTER DIFFERENTIAL MOUNT POST 90035 CVD SHAFT 32415 M4 X 15 CAP HEAD SCREW OP-0031N HYPER SS ELECTRIC CLEAR BODY
87070 REAR CHASSIS STIFFENER SCREW SET 90036 SHOCK ABSORBER REPAIR SET 32440 M4 X 40 CAP HEAD SCREW OP-0036 1/8 MOTOR GEAR - 19T - 5MM
87330 TURNBUCKLE M5x31 90037 TURNBUCKLE 4x40MM 33308 M3 X 8 BUTTON HEAD SCREW OP-0037 1/8 MOTOR GEAR - 20T - 5MM
85102 CENTER SPUR GEAR 48T 90038 HINGE PIN 33310 M3 X 10 BUTTON HEAD SCREW 0OP-0038 1/8 MOTOR GEAR - 21T - 5MM
87356-1  FRONT ANTI-ROLL BAR 2.5MM 90039 FRONT SHOCK TOWER 33312 M3 X 12 BUTTON HEAD SCREW OP-0039 1/8 MOTOR GEAR - 22T - 5MM
87562 W/B REAR WING - WHITE/BLACK 90040 REAR SHOCK TOWER 33315 M3 X 15 BUTTON HEAD SCREW OP-0045 FRONT SHOCK SPRING -ORANGE
87604 SERVO HORN 90043 FRONT SHOCK SPRING 33414 M4 X 14 BUTTON HEAD SCREW OP-0046 REAR SHOCK SPRING-ORANGE
89027 REAR HUB SET 90044 REAR SHOCK SPRING 35412 M4 X 12 BUTTON HEAD SCREW OP-0049 CNC CENTER DIFF. TOP PLATE FOR SS EP & GTB EP/GP
89037 SERVO SAVER ARM SET 90045 FRONT SHOCK BODY 35418 M4 X 18 BUTTON HEAD SCREW OP-0050 CNC ALUM F/R CHASSIS STIFFENER SET
89039 NYLON STEERING BALL END 6.8MM 90046 REAR SHOCK BODY 35422 M4 X 22 BUTTON HEAD SCREW OP-0052 CNC ALUM CENTER DIFF.MOUNT SET
89084 ANTENNA PIPE AND POST 90047 SHOCK PISTON 38303 M3 X3 SET SCREW OP-0064 CNC ALUM REAR LOWER ARM HOLDER 2°-3°-4°
89107 SHOCK BALL STUD 6.8MM 90048 SHOCK BLADDER 38308 M3 X8 SET SCREW OP-0065 CNC ALUM REAR LOWER ARM HOLDER 2.5°-3.5°-4.5|
89170 W/B REVO WHEEL - WHITE/BLACK 90049 SHOCK NYLON SET 38404 M4 X4 SET SCREW OP-0066 CNC ALUM REAR LOWER ARM HOLDER
89312 MAGIC STRIP 90050 BALL FLANGED 6.8MM 38504 M5 X 4 SET SCREW OP-0068 GEAR HOLDER FOR CENTER SOLID AXLE
90001N FRONT LOWER ARM SET 90051 TURNBUCKLE 5x38MM 38505 M5 X5 SET SCREW OP-0069 CENTER SOLID AXLE SET FOR HYPER 7/SS
90002 FRONT LOWER ALUM ARM HOLDER - A PLATE | 90052 SHOCK CAP TOP 39008 M3 NYLON NUT OP-0071 CENTER DRIVE SHAFT FOR SS EP SOLID AXLE SYSTEM
90003 FRONT/REAR LOWER NYLON ARM HOLDER - C PLATE | 90053 SHOCK CAP BOTTOM 87005 CENTER SPUR GEAR 46T
90004 L/R C-HUB SET 90054 FRONT/REAR SHOCK ABSORBER SET 87329 FRONT ANTI-ROLL BAR 2.4MM
90005 C-HUB BUSHING 90055 FRONT SHOCK ABSORBER SET 87329-2 FRONT ANTI-ROLL BAR 2.6MM
90006 STEERING KNUCKLE SET 90056 REAR SHOCK ABSORBER SET 87329-3 REAR ANTI-ROLL BAR 3.0MM
90007 N REAR LOWER ARM SET 90057 MOTOR MOUNT 87356 FRONT ANTI-ROLL BAR 2.3MM
90008 REAR LOWER ALUM ARM HOLDER - A PLATE 90058 FRONT/REAR CHASSIS STIFFENER SET 88036 CNC ALUM MOUNT POST
90009 REAR SUSPENSION ARM BALL END 7.8MM 90059 RECEIVER BOX & SERVO MOUNT 89147 CNC ALUM REAR WHEEL HUB
90010 AXLE 90060 BATTERY TRAY
90011 WING MOUNT SET 90061 FRONT/REAR CENTER DRIVE SHAFT SET
90012 CENTER DIFFERENTIAL TOP PLATE/AIR FILTER HOLDER | 90062 B/BU ~ SS ELECTRIC PRINTED BODY BLACK/BLUE
90013 FRONT ALUM TOP PLATE 90063 SS ELECTRIC CHASSIS

35

36

1/8th SCALE RACING BUGGY

PARTS LIST




1/8 OFF-ROAD RACING CAR

<
-
0@?\"’
(,ﬁf\,?‘\”/ 101§
\(,(zf’f,r" 85110\ @ X
,«/@0 85066 \® S @@ NS/
AN
ﬁ@ O % 87005-1
&85066
T <101 -1 g 870? ©@
FRONT SHOCK SET @@ #, NO.90056
N - REAR SHOCK SET

s
89039 ;\%

.
1
.
.
.
.
1
.
.
.
.
.
;
.
, 90037
.
.
.
1
.
.
.
.
.
.
.
.

89037
90030 e
g S /@
©-84078 © 0037
| R 9003
90014 \
_/ %
90014
90045 89039

90036

90053 \
90049 —— (D) ‘ _
, 90049— il
1 4 1
| i
870445 i
-7 1
i L i
90043 —+—— :
' 900441+
: - :
' 2029
| |
i |
85028 — '
! |
|

85028—%?
'

49—
/90029 90049 %

90049

90049

85091

85034-1 85091

B89170W

89170W 891708

891708

85034-1

90029

37 38



